PARROT

PRODUCTS

IW7103: Interactive Touch Panel Mobile Stand

[ [
| i =1 K =] ==l = =] ® [ o o
. ‘ ‘ g
= o o ole || o osllollae o || el s o o
@ @
@ @
[ -]

ESoR Bk

For further information, please visit / contact us on:
Tel: (RSA) 010 140 4900 / Email: sales@parrot.co.za /| www.parrot.co.za



m Parts list

Description Quantity/PCS Position
Base 1
M10*70 screw foot cup 4 Assembly with base
2.5 inch universal casters (hole spacing 51*35) 4 Assembly with base
Mobile bracket body 1 Assembly with base
Wall crossbeam 1 Assembly with body
Wall vertical beam 2 Assembly with crossheam
M5%100 Screw 9 Assemblgeve\l/ir;h vertical
M6*16 cross hexagon head combination bolts 16 Assembly with base
M8*20 hexagon bolt 13 Asser:r?éybvggg base
M8 spring washer (GB859) 13 Asser;]r?(ljybvgg; base
M flat washer (6b848) 13 oty

hexagonal wrench

Assembly hexagon bolts

a Product Structure

Eoooe Se = oo
Wall crossbeam —— - | i
P oo ole Blo oo

/A. D
M10*70 screw foot cup

Wall vertical beam

Mobile bracket body

Base

A
Té\ 2.5 inch universal casters




Figure A

eUse screwdriver & hexagon head combined with
M6*16 bolts to assemble the caster wheels to the base

eDirectly lock the foot cups to the corresponding
position of the base See Figure A

I 4 ¥

2.5 inch universal caster M10*70 screw foot cup M6*16 cross hexagon head
(hole spacing 51*35) (Quantity: 4PCS) combination bolts
(Quantity: 4PCS) (Quantity: 16PCS)

Figure B

Hexgon bolt m8*20, M8
spring washer, M8 flat
washer (Quantity: 9PCS)

e Pyt M8*20 hex bolts on M8 spring washer and M8 flat washer in turn, take out the main body of the mobile bracket
from the packing box and assemble with the hex wrench and M8*20 hex bolt to the base of the assembled caster
and foot cup, pay attention to the direction.

m Step-3

Hexagon bolt M8*20, M8 spring washer, M8 flat washer
(Quantity: 4PCS)

Figure C

Wall crossbeam
(Quantity: 1PCS)

P9 o) A
Use a hexagonal wrench an M8*20 bolts with spring washersand flat washers to assemble the main body of the
moving bracket
2



m Step4
Figure D

PSS TS S S IS TS TS T

Rotate the M5*100 screw on the wall
mounted vertical beam to the position
shown in partial figure and then assemble

il M5*100 screw the wall mounted vertical beam to
(Quantity: 2PCS)  the machine

Wall vertical beam
(Quantity: 2PCS)

m Step-5

Hang the machine with the vertical beam installed, then mount it on the wall, then use a screwdriver to
lock the M5*100 screws to the wall mount beam

Partial View
B

aaaaaaaaa

Please Note:

# In order to correctly guide the installation of the mobile stand for the conference, please read the instructions
carefully when installing

#Please entrust a professional installation company to install the mobile stand for this conference

#If you don't understand anything while reading this manual please contact us for assistance

#The illustrations in this manual are for reference only, Please refer to the actual products



